TuBus de Acero de México, S.A.
Garr. Miy-Laredo Km 24.2

e & Numera: Pagina/Page: g@%’;"c‘]‘;? tglsete:fltg?es, NLL. Méx.
mTena ris CERTIFICADO DE CALIDAD Number: (52) 81 8305 9500 tel
INSPECTION CERTIFICATE 28316 . {52) 81 8305 9620 fax
{ DIN EN 10204:2004E - 150 10474 3.1.B)
Vendido a: PLESA ANAHUAC Y CIA. S.A. DE C.V. Pedida det Cliente No: 17385 Lista‘de Elmpaque: 14735 Fecha/Date:
Sold to: Customers Order No: Packing List: 21 de febrero de 2014
Especificaciones y Grados / Standard or Specification and Steel Grade Dimensionas y tolerancias / Dimension and talerances Facturafinvoice:
Seamiess Fittings according to ASTM A 234 WPB-10, NACE MR 01.75-2003 Bocas [ Ends
!Ccnfnrm to ASME Il Ed, 2001 ASME SA-234,Grade WPB, NACE MR0103-2003 ASME B 16.9 - 2007 Biselado / Bevelled ends
DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION PRUEBAS MECANICAS / MECHANICAL TEST PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C
| coLapa | canTiD ESF. CEDENCIA ESF. RUPTURA | DUREZA ENS 1 2 PROMEDIO
e | HEAT CooE | QuANTITY DESCRIPCION / DESCRIPTION YIELD SIRENGTH || TENSILE STRENGTH P Vv 152”&5%?3?:“ doules soues | Joues AVERAGE
1 T5297 43 CODC 6 X 45° CHED-XS 274 470 38 139
2 T59968 17 CCDO 6 X 45"‘CED—XS 281 474 35 145
. k] T6404 228 CoDa 4 X 90° R.L. CED-STD 338 485 39 153
4 T5590 20 CODO 3 X 90° R.L. CED-STD 316 192 30 161
5 T5010 137 CODO 3 ¥ 90° R.L. CED-STD 355 514 a7 171
6 T6078 107 CODO 3 X 90° R.L. CED-STD 340 48) 33 163
7 TE4660 a0 CODO 6 X 90° R.L, CED-STD, 301 476 33 155
8 T64572 100 CODO 6 X 90° R.L. CED-STD. 324 476 33 150
9 TS873 10 CODO 6 X 90° R.L. CED-STD. 328 495 32 161
10. 75925 110 TES 4 CED-STD 268 461 35 148
; 11 T64660 40 CODD 4 X 45° CED-STD 346 138 30 152
1
i ANALISIS QUIMICO / CHEMICAL ANALYSIS [Certificamas que los resultados de los Andlisis Quimicos y Pruebas Mecdnicas son
[ PROCESO COLADA T %CE. 1 %G | %Mn LA 7S DAS %Cr TCu TAYTY AN AV %Nb |jverdadercs o ura copla fiel de los cetlificados enviados por el Fabricante y/o ¢! proveedor
PROCESS | HEATGODE | M.A/MOTHER PIPE
HE 15297 5297 0.3:0 | 0.17¢ | 0.780 | 0.005 } 0.002 | 0.310 | 0.020 | 0.033 | o.co6 | c.o20 | o0.000 | 0.00c Lde Meteria Prima (Tuberla Sin Costura) conforme ASTM A106 Grada B con N°:
HE 159968 59968 0.000 | 0.17¢ ] 0.6%0 | 0.013 | 0.001 | 0.290 | 0.040 | 0.065 | 0.015| 0.030 | ©0.000 | o0.00q [[YVe ceriy ihat result of chemical analysis and machanical test are thue and comect
HE T6404 6404 0.310 | 0.180 | ©.740 | 0.005 | 0.001 | ¢.270 | 0.020 | 0.047 | 0.009 | 0.030 | o0.000 | c.pog [[oryofthe test cerfificate issued by the mamdacturer andfor suplier Raw
HE T5590 5590 0.330 | 0.190 | 0.820 | 0.0c5 | o.oo1 | 0.310 [ 0.020 | o0.028 | 0.008 | 0.020 | o.000 | o000 [fraters Ssamises Pipe) certs canform to ASTM A105 Grade B Ne:
HF TEGLG 5010 0.330 | 0.190 | 0.810 | 0,003 | 0.000 [ 0.320 [ 0.c10§ 0.034 | 0.005] 0.020 | o.000 | 0.000 [j1208175C 12020221 13049410 13013194 12071874 13040140
HF T6078 6076 0.320 | 0.190 | 0.720 | 0.c05 | 0.002 | 0.200 | c.c20} ©0.007 | 0.007{ 0.020 | ‘c.000 | 0.000 JfF30F204L 13019446 13032047 13056833 13023841
HF T64650 64660 0.300 | 0.270 | 0.670 | 0.015 | 0.001 | 0.270 | c.o¢0 | ©0.043 ) 0.022| 0.030 | oc.o000 | 0.000
HF T64572 64572 0.300 { 0.1270 | 0.670 { 0.015 | o.001 | 0.290 | ¢.0s0 | o0.061 f o.015 ) o.030 [ o.000 { 0.000
HF T5873 5873 0.310 | 0.170 4 0.780 §-0.005 | 0.001 | 0.330 | 0.010 0.0635 0.006 0.020 0.000 0.000 |['Este material cumple con los requerimientas espeacificados en la orden”.
HF T5925 5925 0.300 | 0,160 0.760 | 0.405 | 0.001 | 0.300 ] ©.040 0.034 0.005 0.020 0.00C 0.000 |['The material of this certificate heat numbar mentioned above is in compilance
HE T64660 64660 0.300 } 0.170§ 0.670 § 0.015 | 0.061 | 0.270§ 0.040 | 0.046 | 0.023 | 0.030c | 0.000 | 0.000 |win the requirements specified in the arder.
uotas: Notas: Tha Products describad herein wera produced in accordance with the above referancad spacification and are Identified with
> Formado en cafiente & §26*C-980°C, enfriado 8l Hat fomed ftings n & renge fram €20°G to 8207, cooled In st alr, i ‘D s the "R" which is permanently marked on ach fitting./ The values of hardness for fittings NPS 2 1/2* and sraller ones obtain
ire; Formada en frio harmatizado a S40°C max. Co'd formed nomagzed at 940°C max. : gf from {he conversion of hardness Rackwell B to hardness Brineli HBW by means of table WILSON DESK CHART 60.
[Mempo de permanendiz 10°, Holding lime 10", B % | .08 valores de dureza para conexiones de NPS de 2 1/2" y menores, se obtienen de la conversin de dureza Rotkwell B a
o ; Visuatd oheck: Satich Quality ManagefJefe de Calidad: dureza Brinell HAWY mediants 1a tabla WILSON DESK CHART 60,
HF: FORMADO EN CALIENTEAHOT FORMED CF: FORMADO EN £RIC/ICOLD FORMED ING., WALDO GALLEGOS GALVAN FORO03161




Tubos de Acero de México, 5.A.
Carr. Mty-Lareda Km 24.2

= e Fumero | Faghaage | ALHarOE L\ e
= Tena r!s CERTIFICADO DE CALIDAD Number: (52) 81 B305 9600 ted
INSPECTION CERTIFICATE 26317 ) (52) 81 8305 9620 fax
( DIN EN 10204:2004E - 150 10474 3.1.B )
Vendido a: PLESA ANAHUAC Y CIA. S.A. DE C.V. Padido det Cliente No: 17385 Lista de Empaque: 14735 Fecha/Date:
Sold to: Customers Order Na: Packing List: 21 de febrero de 2014
Especificaciones y Grados / Standard or Specification and Steel Grade Dimensiones y tolerancias / Dimension and tolerances Facturafinvoice:
Seamless Fiitings according to ASTM A 234 WPB-10, NACE MR 01.76-2003 Bacas / Ends
Conform to ASME R Ed. 2001 ASME $A-234,Grade WPB, NACE MR0103-2003 ASME E 16.9 - 2007 Biselado / Bevelled ends
DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION PRUEBAS MECANICAS / MECHANICAL TEST PRUEBA DE IMPACTO 0°C / IMPACT TEST 0°C
DUREZA . PROMEDIO
ewt | e obe | Gusirry | DESCRIPCION/DESGRIPTON | vius stmenoms frensie e ™25 | woness [(ouesiones | 1 | 2 s ) Reece
: {Mpa) (Mpa) HBW Joules
i 12 76403 40 CODO 6 X 90° R.L. CED-XS 327 476 35 152
i 13 15967 16 CODO 8 ¥ 45° CED-STD 301 484 12 146
14 T6078 9 CODO B X 45° CER-STD 269 474 34 145
15 TE080 14 CODO & X 45° CEDB-STD 300 467 34 153
16 T5CQ13 1 CCDC B X 45° CED-STD 33g 492 34 148
17 TE5038 10 CODO 10 X 90° R.L. CED-STD 339 488 34 148
18 T54572 40 CODG 5 X 45° CED-STD 326 475 35 158
19 T63B97 15 RED. CONC. 10 X 6 CED-STD 303 191 42 144
20 T6079 40 CODO 4 X ¢5° CED-XS$ 293 436 33 149
21 T65451 20 TEE RED. § X 3 CED-STD 332 483 37 146
22 T68864 iz cobo 12 X 90° R.L. CED-BO 281 476 <L) 143
| PROCESO COLADA WWTW A=) %S %5i ohCT %LU %MO [7ANT] oV [ %MD e 15 0 LUna copia fiel de los certilicados enviados por el Fabricante yio el proveedor
PROCESS | HEATCODE | MPMOTHERPIPE
HE 76403 6403 £.300 | 0.170 § 0.720 | ¢.004 | 0.001 | 0.280 { 0.030 | 0.051 | 0.009 | 0.030 | 0.000 | o.o0o [[deMateria Frima (Tuberia Sin Costura} conforme ASTM A108 Grado B con N
HF 75967 5967 0.320 | 0.280 { 0.760 | 6.005 | 0.001 | 0.320 | 6.020 | 0.047 | 0.006 | a.020 | 0.000 | 0.c00 |[Vecertly hatrasult of chemical anaiysis and mechanicat test are true and corract
HF T6078 6078 0.290 | 0.170 | 0.690 | 0.004 | 0.001 j 0.270 | 0.020 | 0.042 | 0.006 | 0.020 | 0.coo | 0.ooc J[FOPY ! the test cerlificats issued by the manufacturer and/or suplier Raw
HF T6080 6080 9.300 | 0.170 | 0.720 | 0.006 | 0.002 | 0.270 | ¢.620 | 0.037 ] 0.006 | 0.020 | o.cco | o.ooc |frateral (Seamless Pips) certs conform to ASTM A106 Grade B N
HEF T5013 5013 0.320 ) 0.180 | 0.800 | 0.003{ 0.001 | 0.320 | 0.020 | 0.037 } 0.005| o0.0z¢ | o.ce0 | o.o0c [|L3047546 13025208 13055407 13025208 12068145 13027248
HF T65038 65038 0.320 | 0.160 | 0.66¢ | 0.013 | 0.001 | 0.270 | 0.060 | 0.052 |} 0.039 | 0.03¢ | -0.c00 | o.000 13023777 13025951 13031256 13033928 14001052
HF T64572 64572 0.300 | 0.170 | 0.660 {-0.023 | c.001 | 0.280 | 0.040{ c.058 [ o0.015| o0.03¢ | o.000 | 0.500 ‘
: cF T63IAIT 63897 0.320 | 0.180 | 0.760 | 0.012 | 0.003 | 0.260 | 0.040 | o0.058 | 0.017 | 0.030 | o0.000 | 0.000
HE TE079 6079 0.320 | 0.190 | 0.720 |.0.005 | 0.002 | 0.28¢ | 0.020 | ©.039 | 0.c07 ]| 0.020 | 0.000 ] ©.000 |JEste material cumple con los requarimisntos especiicadas en la orden®.
1 HE TE5451 65451 0.320 | 6.180 | 0.6%0 |:0.022 | 0.000 | 0.280 ] 0.080 | 0.020 | 0.027] 0.030 | ©.000 | 0.000 {[The material of tiis certficate heat number mendoned abave is in compilance
HF T63864 68864 0.300 ] 6,170 ] 0.670 ] 0.007 | 0.000 | 0.280] 0.050] o.052 ] 0.027 ) 06.630 | o0.000 | 0.000 |Mithme raquirements specified in the arder”.
otus: Notes: The Products dascribed herein were produced in accerdance with the abave referenced specification and are idantified with
. Formado en csfiente a 620°C-980"C, enfriado al Hot formed fitiings in a rangs from 620°C ta $80°C, eocled in st air, ) the "R" which Is permanently marked on each fitting./ The values of hardnass for fitings NPS 2 1/2* and sma.llerones abtain
pire; Formado e frfo normalizade a §40°C mayx. Cold formed nomalized at S40°C mex. Z ftem tha conversion of hardness Ragkwsll B te hardness Brinell HBW by means of table WILSON DESK CHART 60.
&fiempo de permanencia 300, Holding time 10° ﬂ M‘ = Los valeres de dureza para conexiones de NPS de 2 112" y menores, se obtienen de la conversidn de dureza Rockwsll B a
o ; Viouz] chesk: v Quality Managefiiefe de Calidad; dureza Brinell HBW medianta 1a tabla WILSON DESK CHART 0.
HF: FORMADO EN CALIENTE/HOT FORMED GF: FORMADO EN FRIO/COLD FORMED ING, WALDO. GALLEGOS GALVAN FOR03161




